

















































































































AFTER MARKET SERVICE CARD

When purchasmﬁmya replacement parts, please take or send
this form to your Tamiya dealer so that the parts required can
be comectly identified and supplied. Please note that specifica-
tions, availability and price are subject to change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie Tamiya-Ersatzteile kaufen méchten, nehmen Sie bitte
zur Unterstiitzung dieses Formular mit zu lhrem ortlichen
Fachhandler. Be?:?u:h der Angaben, der Lagerhalt der Artikel
und der Preise Anderungen vorbehaiten. S

PARTS CODE

19335814  Upper Hull

14005149  Lower Hull

10015069 *1 A Parts (x1)

19006708 B Parts

19006709 C Parts

19006710 D Parts

12006711 E Parts

19006712 H Parts

19115414  J Paris

19115499 S Parts

19225197 T Paris

19225067 \, W Parts

19225198 Z Paris

19225077  Turret Gear Bag (BT1, BT2, BT3, efc.)
13451182  Gun Barrel

18080480 *1 Tracks (Assembled) (x1)

19335812  Turret Ring B

17435122 71 Type 380 Motor (x1)

17295012  Speaker Unit

17305121  Control Unit, Turret Control Circuit Board
17175151 Main Turret Cables

17175152  4ch Receiver Cables

17175153 *1 Servo Gonnector Cable (x1)
17175154  Turret Control Unit Connector Cable
17305117  Light LED Hamess

17305118  Searchlight LED Hamess

17305119  Main Gun LED Hamess

17305120  Machine Gun LED Hamess
19400148  Turret Rotation Motor

17325035  Turret Rotation Limiter Switch
14305680 Front Sugport Plate (BA25]
19804158 <1 2x4mm

19805556 *1 2x8mm Screw [BA2 x10]

19805831 2 2x8mm Cap Screw (BA7

19804705 *1 2x4mm Tappin Screw {Blackj (BAS x10)
19805758 *1 2mm Washer (BA9 x5)

19804220 *1 2.6x8mm Screw (BA1 x10)
19805888 2.6x10mm Cap Screw (BAG x10)

19805754 *3 3x8mm Tap rﬁScmw (Black) (BA4 x10)
19808044 *2 2 Emm Lock M 4)

19804960 % asher (BA1 0x10)
19803184 4mm Push

19803185 Suspension Spn {A, B] (BA1 B BA17 x5)
19803186  Idler Mount (L, R) nﬂBAE

19803187  Idler Arm (BA19

19803188 Wheel Shaft (BA1 8 x10)

19803189 Amm Mount (A, B) (BA20 x2, BA21 x6)
19805185 *4 850 Metal Bearing (BAB x2)

19443152  Suspension Arm x10)

19803190 Gearbox Plate L (BB33 x2)

19803202  Gearbox Plate R (BB32 x2)

19805853 *3 3x8mm Screw (Black) (BB1 x5)

19803191 Gearbox Spacer (BE7, BBE,BBQ BB‘I{! BB11,BB12x2)
19803192  4x25mm Shaft (BB14 x6, BB15)(2]

19805663  2.6x6mm Cap Screw {BBQx4)

19803193 *1 Gearbox Stay (BB18 x6)

19804199  5.5x3mm Spaoer (BB13 x10)

19803194  Drive Shaft (BB19 x2)

13505098 *1 16T Pinion BB21 x1

19803195 327, 200307, 30T Gear, 167 ﬂ‘ﬂ} BB25, BB25, BB27, BB2Y X2
13451187 *1 Gear Lock (BB20 x1

19443158 24/48T, 34T Gear, 10mm 0-Ring (BB22, BB23 x1, BB17 x2)
19441096 10|11m0—FI|n [BB17X4

19443159  Sprocket Wheel [BBES,BBTNJ BB31 x2}
19803025 950 Flange Beantlﬁ

19415793 1 4mm Fi Beanng [BEIS x14)
15305008  Adjuster

15395078  Battery Holder (5024)

19483006 1 2x6mm Countersunk Head Tapping Screw (BC8 x2)

19808058  2x6mm Tapping Screw (BC5 x10)

19804683  3x6mm Tapping Screw 43903 x10)
19804496  3x14mm Shaft
19805911

2.6x8mm Binding Head Tapping Screw (BC7 x10)
19808223 2x5mm Cap Screw (BC9 x5)

1.2x6mm Tapping Screw (BCE x10)

19804898  2.6x18mm Screw (BC1 x10)

2.6mm Washer 4 x4)

SERVICE APRES-VENTE LISTE DE PIECES DETACHEES
Afin de vous permettre de vous procurer des piéces de :echange
Tamiya, amenez cette liste 4 votre point de vente Tamiya qui ne
manduera pas de vous renselgner Veuillez noter que les caractéri-
stiques, disponibilité et prix peuvent changer sans avis préatable.
19803197 *1 Magnet Plate, Turret Mﬂnet Hub (BC22, BG23 x5)
19803198 x1.5mm
19805629  3x12mm Tapping Screw {BG2 x4)
19808244  3mm Mut (BC11 x10
19805818 3mm Washer (| (BC12 x5)
19804431 *1 Magnet (BC21 x!
19805986 *2 4min Steel Ball {BG19 x4)
10445789 Screwdriver for Adjustment
12990007  1.2mm Screwdriver
19803200  1.1x27.5mm Shaf( (x10)
12990027 Hex Wrench (2mm)
14301024  Wrench
19335811  Spare Track Links (x6)
16095003 Antenna Pipe (30cm)
11405026 Decals
11056752  Instructions
11056753  Operation Manual
11255092  Finishing Guide
50380 <1 E-Ring (BA14 x5, BA15 x2, etc.)
50573 2x8mim Tapping Screw (BC4 x1 q)
50576 3mm Grub Screw (BB3 x10)
50586 3mm Washer (BG13 x15)
50587 3mm Spring Washer (BB6 x15)
50590 4mm Ball Connector (BC17 x5)
50594 2x10mm Shaft (BB16 x10)
50595 Nylon Band w/Metal Hook (x10)
50633 Adijuster (BC16 x6)
53270 1(26033 Bearing (BC10 x2)
53351 Aluminum Reinforced Tape
54032 Anaerobic Gel Thread Lock
10318 1 TSU-03 Servo (x1)
2mm Lock MNut (BA12 x10)
b | Requires 2 sets for one model.
*2 Requires 5 sets for one model.
*3 Requires 6 sets for one model.
*4 Requires 22 sets for one model.

For use in Japan only!

*REELLIEY, ThULAR. &
DAT v A—BRREEShTEHZ 2T~
H—EABRETTELWNEHE
9. Fle, HHHAET—Y—EZUC
BERCEAXTHEEIR. GROFET
CANTRTLEHTEFT. BLIRE
HHHART—Y—EAETHERLE
b,

@ {SHERBOTHIAE)
ER{EROHLABEOEEFERICTOUA M ESETITEMES.
ARir—ib, MR, R, BHI—F, SlELSTORALE
Ty FRAAEFAWICRBSBEES LB EVIEE OES
£-00810-9-1118, MMAEH- (%) 2V THIBALIEE L,

@ (L 27 1B HRE)

N—URICMATHS | EF80E 300/+#) Zohluv:
Eirhi, BEER R —LR—JLUREs1RIckI TR
NEBEBIWELET

@D {E v hH—FOTRRZED

2V H—FECHACBE. KX TIEESMMMOOE
BIERELEGVET. TEXBEEERER—LN—JEY
BRUWELES

() Tarss0BETEIXEEEST 00
HXSH 2V HRET—F—E R :
(BRVSHUEESS)  SEFESESEIBOL, Bh . ©
1 054-283-0003 75 EIEH VLA, :
#5 03-3899-3765 (sE~ A%

{HREI—Y—ERT FLA)

https://ftamiya.com/japan/customer/

R/C Tank

77 AU HZefIEEEs M551 A

F AR (Bith®) . EEHI201997 AREDLOTT, MEMIC LD EE LM &S B0ET.
T AIRBRLTIE, MR BEMATIEE V. (MNIGILTFYID RO

o4
fia
ity e

LED/v—2 A
4 +LED/ \—2 A(oP
L D/\—2 Z(MG)

39

3x3m:i‘l.l:'2(ﬂx5 ................ - 19805853
AN——(4x1.1 .5.&5.3.5m5x?. - 19803191
P LR T i
XOMME 7 kil s e e B
- #‘1’1'\172 X6) - 19803193
ITEM 56042 - 19804199
- 19803194
- 13505098
- 19803195
- 13451187
- 19443158
- 19441096
- 19443159
- 19803025
FE@E  EE BREI—F - 19415793
- 19335814 - 15305008
"~ 14005149 - 15395078
10015069 - 19483006
19006708 - 19808058
19006709 - 19804683
19006710 - 19804496
19006711 - 19805911
19006712 - 19808223
19115414 - 19803196
e ) 19806003
19225197 =
19225067 71.?6’-7-) k7 L— b (&x5) - 19803197
19225198 2.0x6. 0x1 Smm AN —H—(x5 - 10803198
19225077 Ix12m 3y B> T E A (xd)- - 19805629
13451182 ImmFy R (X10)ereveeeees - 19808244
18080480 mn'7 22 4 —(Kx5) oo - 19805818
19335812 5) .............................. - 19804431
17435122 4-1X9=—J|Jf ;b(xgu ................... - 19805986
17295012 HEF .......................... - 10445789
17305121 12&%4’ [. A e R R - 12990007
.s 17175151 1.1x27. 5!127/[/18/{)(10} .................... - 19803200
.s 17175152 2,.;'; Lot TFesucssnsnnsnnsnassannansannareannans - 12990027
o 17175153 - 14301024
480/ 17175154 - 19335811
600/ 17305117 - 16095003
420 17305118 - 11405026
420/ 17305119 - 11056752
=420 17305120 - 11056753
=700 19400148 - 11255092
++6205 17325035
+-800F 14305680 T O E SR PRHRDTDRCANT IN—Y, 73— YhHRFBIThTVET. B
ﬁg 19804158 B OEBIERRE, $hiddthR2I—Y—EXTEHEVRS TFEL,
19805556
17015 19805831 BRE #EE BRI-F
24015 19804705 SP.380 3mmE') > 7 (x2), 4nmE ) /&{xs}. +8 B goago
2005 19805758 SP.573 8m&R v E> 4 EZ(x1 +ii B 50573
-+ +220/ 19804220 SP.576 3-1{1‘.24-)()( ) +i B 50576
+280M 19805888 SP.586 3mn'7 v </ ¥ —(x15) +# B 50586
+ 180 19805754 SP.587 3mm R 1) > 477 Y3 4 —(x15)- +# ®  5osg7
+240 19808044 SP.590 4mm I:I'i'\—J'b{x ) +# B 50590
+280M4 19804960 SP.594 2x10mm</ + 7 I D) ---------- +# B 50504
+260M 19803184 SP.595 F l:uﬂ.”/ F)"?Jb'/‘ v 47 (x10)+ +8 E 50595
++940% 19803185 SP.633 4mm7" Y & A RELUXE T TR +# B 50633
5005 19803186 0P.270 1060~7 1) /7(:(2) +# B 53270
5005 19803187 OP351 7ILZ HS A A //17—7 +# B 53351
: 19803188 0P.1032 5?2‘)12[_/7 flosecnssnnscany +H BH 54032
180 19803189 AQ.5052 Hr—aR(x])revernnrennans +# B 10318
19805185 AD.015 2m|:l)7‘)'j F(X10)eenvenensserenransnnrennanans 300 +# E aagop
19443152
19803190 (FEEICDWT) EEOoficTEILRYhEABICIE. MEERfEHETY .,
19803202 BREIXR—LA—T, HRAET—TF—EZD NEEICDNT) ETEELIET L.

56042 R/C M551 Sheridan (11056752)
















































	56042組立説明図
	制御ﾕﾆｯﾄ初期設定
	ﾊﾞﾄﾙｼｽﾃﾑ搭載方法
	部品図
	部品ｶｰﾄﾞ

	56042 解説文
	56042 ﾌｨﾆｯｼﾝｸﾞｶﾞｲﾄﾞ
	56042ｵﾍﾟﾚｰｼｮﾝﾏﾆｭｱﾙ



